%
%
7
%
P

/vf‘.//‘/'g ,vgﬁgé'f ,,,,,,
/;/H/«r//; s
2
7

0611165 : : . PRINTED IN' US.A.

Incorporated 1410 W. Ganson St., Juckson, Michigun

BUILDERS OF THE ORIGINAL SILENT YARD-MAN LAWN MOWER




ADJU‘STMENT'S

TO TIGHTEN CUTTER BAR
- ADJUSTMENT

. 1‘.5 

Loosen top nut (

one quqrter turn
Tlghfen fower not (6) ~ '
Bol'rs (7 & 8) must be hght affer ad|ustment

'I'O I.OOSEN CUT'I'ER BAR AD.IUSTMENT

1.

Loosen lower nu'r (6) one quarter turn

SII.ENT YARDMAN PAPER TEST

‘ ifsecurely

1. Insert smp of neWSpaper ,

2. Tum reel slowly - ‘ : ‘

3. - Adjust cutter bar so that reel bludes pmch paper ;
,wﬂhout cuﬁmg it

TO CHANGE |

FROM: HIGH~ ; o i

1.  Remove wheel axl h’u’t.:Rém'o'v'e’ wheel and axle
from side plate. i o

2. Locate wheel and axle ‘in cumng helght required
according to followmg instructions.

‘3. HIGH CUT—1% to 2% in. :
Axle located in hole 1 and dOWeI pm in: hole 4.
'MEDIUM CUT—3% to 1% in. : v

- Axle Iocafed in hole 2 and dowel pm m hole S
O LOW CUT—V to- Ikm - i
o Axle Iocated in hol 3 ondk,dowe pm in hole 6.
4. Be sure dowel pm in’ gear 1g ¢ eaf;, in slucl‘e'_,‘
/;qufe hole ESE
5. Replace washers dhd. ‘ t. " Tighten

1O ADJUST HEIGHT o|= cur

. fRemove both roller hcnger bolts.
Raise or: lower roller to-desired cut.

Set both sides of roller at same height, replace

bolts and tighten.

SERVICE

];.

Sharpenmg :

Ay

LUBRICATION

] :

Seals on all becrmgs, hold dlr'r out and: grease in.
No' further lubrication is required until mower is

. sharpened.

- Oil Roller Bearing once or twice o year.



HITCH ASSEMBLY |
' Transport

5 , . Bar
7 1. Remove Trailer Mowers and Hitch Brackets from car- Hook g

- tons. Carefully examine the. illustrations of -the as-
sembled ‘mowers. . Correct assembly -of the hitch is
important  in. operahng performance of the Trailer
- Mowers.

2. Adjust roller : '2‘/ mc‘h‘e's from greund‘ to mounting ‘
bolts . ‘wheh mower it set:in Hi-Cut position. Tighten
nuts. (Fig. 3)

’;3. Insert Tow Bar thrbugh Tow Bar Plate. Secure with g
- washer, clevis pin, and cotter. (Fig.- 1) :

4. Assemble Transporf Hook  around: Spacer Tube (Flat
' “’side to rear of mower). Transporf Hook must. straddle
‘Tow Bar. {Fig. 1 & Flg 3

Pin. . Tube -;vkoilér
’ Lo : H‘qnfger
;. . FG. 1 Bols
: ADJUSTMENTS P B
‘ Brédge - Side Plate
S Bar. e

‘ fl. ~Cutting helghf of the Trailer Mower is adjustable’ » : S e | | ‘ G
from % to 2% ‘inches. See instructions for chcmgmg Washer Grdss Catcher Hook
‘qd|usfment from High to Low Cut. :

: - Roller Hcmger -

. 2. The Draw Bar should be in a paraliel posmon for ‘Bot .
: 0

operaﬂon The Tow Bar .in this position: is approxis
o - mately 9% inches above the ground level. When the
“pme oo Tow Bar-is in” inverted position it is_then approxi-
' - mately 11 mches above the ground level.

3 Whatever position the cumng helghf of mower iis sét : Roller ' LUFIG. 2
~ Tow Bar should be located in parallel posmon IR Bracket. e
: ~ ”HG*3- 1
Tow.Bar. - g ’ TOW Bar W Clev|s S

The Hitch for thls Trailer Mower has been. designed to-
Sgive dependable operating performqnce and ﬂex1blhfy
under many lawn mowing conditions.

It is eas:ly and quickly attached to your: power ‘unit. The

. Clevis Pin and Spring assembly ‘provided with- each Hitch .
permits independent floating action so :that the mower
will:-follow the contour of the lawn.

The Lock Sprmg prevents the mower ANTI-FLIP

; AN'I'I-FLIP
from overturning if twngs wire or other - "SPRING SPRING
" objects become lodged-in the reel. The = - TR‘ANSPORT MOWING
~‘Spring also provides a latch for holding POSITION POSlTIO_N
the Mowers in transport position during Raise Mower Locate - the ~Anti-
« . fransport’ from  storage to the ‘mowing Spacer Tube up Flip Spring in up-

== location. Like all precision built ma-

d right position:
chines, proper use and reasonable care

and position

ate required to. assure continvously Anh-Ifhp Spring Mowe'-r “f"”s:.
satisfactory operahon and fine cuﬂmg over lip .on Tow freely in this po-

: ,k"performance SR - o Bar Plate. L sitien



¥ol
W
e
prt
8
s
=2
Z
4
)
it
=
2

PARTS INTER-CHANGEABLE:
WITH .OPPOSITE: SIDE

TRAILER

B
-
o
-
5]
O
=

TRAILER

ALL UNNUMBERED
PARTS: INTER-CHANGEABLE-

WITH, OPPOSITE SIDE

424

.‘-IFARD-MANincorporated 1410 W. Ganson St., Jucksdn, Michigan

For Parts List—See F’R\




HOW TO ORDER REPAIR PARTS FOR YOUR
'\_’ARD-MAN |

MODEL 1020-0 TRAILER MOWER

; WHEN ORDERING REPAIR PARTS ALWAYS GIVE THE FOLLOWING lNFORMATlON AS
SHOWN IN THIS LIST:

L The PART NUMBER. 3. The MODEL NUMBER.
2. The PART NAME. 4. The NAME of item.

Your mower is right hand (R.H.) or left hand (L.H.) as you are seated on mewer.

PARTS LIST
- Drawing. = Part : Drawing - Part :
Ref.:No. - No. - Description - Ref. No." :No, - " "Description :
1 117 *Screw (10-32 x 7/16 Rd Hd Sems).. 30 323 Pawl._... idhenia
2 116 Nt {10-32) 31 3601-70L-17 - Gear Housing—L.H.
37 1112-15-17 - Spacer Tube Assembly—217......._.. 32 .52 *Nut (35-24. sem| ﬁn Hex)
4 88 *Screw (£6 x X Self Tap)................. 33 1 . Trunnion.: . L
-5 " 1605-117 Name Plate .. ...z S 34 451 . . Bolt r—Cutter Bar Adwshng/.--_..;_;,-..
6 17 *Rivet {3/16 x % Rd Hd)..oo.o..oo......0. 35 453 Screw (Rear)... o oo ok
7 -1629-28 Retainer.. ...l 36 455 Screw (Fron‘t) Wi, .
8 104 Felt Washer. ____..o.co. i 37...2134-8- 17 . Qutter Bar Assembly.. ... .. :
9 106 Felt Retainer......_..o.coiinein 38 70 Nut (5/16- 18)..--..f-..‘...-..-...‘..,_.., ........ ,
10 -3 Bearing oo i e, 39 159 *Washer {5/16 x /)................-.., ...... .
11 149 *Nut (%-24 Jom)......._..... e lereeesieectenas - 40..1609-80-17 . " Roller Bracket..
12 1076 " *Lockwasher (%).................... S 41 171 Basket Hook ’ .
13 154 *Washer (% x /) ............................... 42152912 *Bolt {5/16-18 x 1% Carnage)........; :
14 1129-46L-17  End Plate with Trunnions—L.H...__._. 43 757 - *Washer {5/16 x /) ..................... S
15 3185-11:17 - Reel Assembly—2V" . .. . . .. 44 - 556-21 Roller—21”... :
16 9 *Rivet (3/16 x 13/32 Rd Hd)............ 45 1129-46R-17 End Plate with Trunnions—R. Hooo ~
17 -1629-9 Retainer.... ..ottt 46  1601-19R Pinion Housing=—RH,_. s
18.:71601-19L Pinion -Housing L.H....._.... e ietmieaepenae 47 3601-7Z0R-17  Gear Housing~R. - PO, el
197340 Axle......... Sl cen e 48 - 425 Pinion Gear—R.H......_... R
20 1372 ‘Bearing.__... 49 72 Wrench.......0__.... ' ;
21 2619-13 Tire....oc.... S eerenedani 50 1108-28 Drive Wheel Assembly with Tlre...'_...
022 .2110-11-18 = Drive Wheel Less Tire.................... 51 - 1129-47R-17 - End Plate Assembly-——R; Mo
23 142 “*Coftter Pin (Y& x %)........... ' 1129-471- 17. End Plc:fe Assembly—L.H.. ...
242718107 -Wheel Weight.....__.........._....... : :
25 1509-48 *Screw ($10-32 x 1M4)...o... il : Assembhes Nof Illustrafed
26 -1540-44 *Washer {13/64 X %8).eicier . 3111-18R-17 End Plate Assembly—R.H............._..
27 141 *Washer (% x 1Y) i Less Gear Housing and Axle
‘28 428 Pinion Gedar—L.H. ... ... ' 3111-18L-17 End Plate Assembly—LH.......... .. .

29109 - Felt Washer.. Less Gear Housing and Axle -

HITCH PARTS LIST

Drawing - Part a Drawing  Part

‘Ref. No.- ' No. Description . Ref. No. No. Description

1. 3698-3-18 Bridge...... , ; 10 1538:6 *Nut (5/16-18) :
2. 3111-24-18  Tow Bar Plate Assembly ................... 11 3125-6-18 Tow Bar Assembly._.....occocoooeei.
3 3-79 *Bolt {5/16 % )i, 12 2642-35 Transport Hook... )

4 1540885 3>  Washer - 13 1545-8 Clevis Pin
5 41-042 Clevis Pin ..o 14 41-035 Spring Cup........
6 1547-12 Cotter Pin._._._....__. 15 41-036 Spring......
7 1509-16 Bolt (5/16-18 x % HexX)eweoeemeoeee. 16 1657-16 Bushing....cceeocenenene

. 8 1697-4-18 . Outrigger Bar......oooooeveooeee oo 17 1540-56 *Washer (11/32 x %)eeeeeoeieii, -
9  1657-5 Spacer Bushing....... ... ... 18 1547.5 Cotter Pin

* Standard Hardware Item—~May be Purchased Locally

Fe. 7 =



